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There are many causes of leg ulcer; any underlying conditions, such as venous
insufficiency and oedema, should be managed to promote healing

* Few leg ulcers are clinically infected

* Most leg ulcers are colonised by bacteria

+ Antibiotics don't promote healing when a leg ulcer is not clinically infected
Symptoms and signs of an infected leg ulcer include:

* redness or swelling spreading beyond the ulcer

* localised warmth

* increased pain

- fever
Infection Medicine Doses (Adult) Length
Leg ulcer First choice: 500mgto 1g QDS | 7 days
Flucloxacillin
Leg ulcer Penicillin allergy or
if Flucloxacillin
unsuitable:
- 200mg on day1, 7 Days
D line OR
oxyeycline then 100mg OD
(can be increased
to 200mgdaily)
Leg ulcer
Clarithromycin OR | 500mg BD 7 Days
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Leg ulcer

Erythromycin (in 500mg QDS 7 Days
pregnancy)
Leg ulcer Second choice: 7 days

Co-amoxiclav OR 500/125 TDS

Leg ulcer

Co-trimoxazole (in | 960mg BD 7 Days
penicillin allergy)

Key Points

Prescribing considerations When choosing an antibiotic, take account of:
* the severity of symptoms or signs

» the risk of complications

* previous antibiotic use

Few leg ulcers are clinically infected, but most are colonised by bacteria. When
prescribing antibiotics, take account of severity, risk of complications and previous
antibiotic use.

Do not take a sample for microbial testing at initial presentation, even if the
ulcer might be infected.

For detailed information click on the visual summary

https://www.nice.orqg.uk/quidance/ngl52

e For wound Infection continuum and identifying wound infection/or Biofilm

Tissue Viability - Home (sharepoint.com)

e For dressing selection support. Wound management guidelines and formulary
- Bradford District Care NHS Foundation Trust

e Wound swabbing techniques and guidance Tissue Viability - Home
(sharepoint.com)
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https://www.nice.org.uk/guidance/ng152
https://bdct.sharepoint.com/sites/TissueViability
https://eur02.safelinks.protection.outlook.com/?url=https%3A%2F%2Fwww.bdct.nhs.uk%2Fwound-management-guidelines-and-formulary%2F&data=05|02|claire.webb%40bdct.nhs.uk|ef197bb23929443f8d2108dd399628ba|f377edd1c32a465086639fc3ec794b84|0|0|638730039279875066|Unknown|TWFpbGZsb3d8eyJFbXB0eU1hcGkiOnRydWUsIlYiOiIwLjAuMDAwMCIsIlAiOiJXaW4zMiIsIkFOIjoiTWFpbCIsIldUIjoyfQ%3D%3D|0|||&sdata=HvH7mSZd3hz%2BEgKc0PLxHrTVP6ZHarjdUZLfAB4C9GA%3D&reserved=0
https://eur02.safelinks.protection.outlook.com/?url=https%3A%2F%2Fwww.bdct.nhs.uk%2Fwound-management-guidelines-and-formulary%2F&data=05|02|claire.webb%40bdct.nhs.uk|ef197bb23929443f8d2108dd399628ba|f377edd1c32a465086639fc3ec794b84|0|0|638730039279875066|Unknown|TWFpbGZsb3d8eyJFbXB0eU1hcGkiOnRydWUsIlYiOiIwLjAuMDAwMCIsIlAiOiJXaW4zMiIsIkFOIjoiTWFpbCIsIldUIjoyfQ%3D%3D|0|||&sdata=HvH7mSZd3hz%2BEgKc0PLxHrTVP6ZHarjdUZLfAB4C9GA%3D&reserved=0
https://bdct.sharepoint.com/sites/TissueViability
https://bdct.sharepoint.com/sites/TissueViability

Leg ulcer infection: antimicrobial prescribing

i Background

®  There are many causes of leg
ulcer; any underlying conditions,
such as venous insufficiency and
oedema, should be managed
to promote healing

o Few leg ulcers are clinically infected

®  Most leg ulcers are
colonised by bacteria

«  Antibiotics don't promote
healing when a leg ulcer is
not clinically infected

Symptoms and signs of an
infected leg ulcer include:

o redness or swelling spreading
beyond the ulcer

e localised warmth

* increased pain

* fever

N e

‘When choosing an antibiotic,
take account of:

# the severity of symptoms or signs
e the risk of complications
o previous antibiotic use

Give oral antibiotics first line if possible

Review intravenous antibiotics by 48 hours
-and consider switching to oral antibiotics
if possible

*‘ Microbiological sampling

Do not take a sample for microbiological
testing at initial presentation, even
if the ulcer might be infected
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Leg ulcer inf

Give advice to seek medical
help if symptoms or signs of
infection:

« worsen rapidly or
significantly at any time,
or

- do not start to improve
ribing within 2 to 3 days of
starting treatment

Reassess if symptoms worsen rapidly or significantly at any time,

do not start to improve within 2 to 3 days, or the person becomes

systemically unwell or has severe pain out of proportion to the

infection.

e Take of previous
resistant bacteria.

® Be aware that it will take some time for the infection to
resolve (with full resolution not expected until after the
antibiotic course is completed).

.

use, which may have led to

to hospital if there are sympt sighs of a more serious illness or condition such as
necrotising fasciitis or osteomyelitis
Consider refer or seeking specialist advice if the pers
+ has a higher risk of complications because of comorbidities such as diabetes or
immunesuppression
has lymphangitis
has spreading infection not responding to oral antibiotics
cannot take oral antibiotics (to explore possible options for intravenous or intramuscular
ics at home or in the community)

When exercising their j i and pr

N Ic Matlonal Instifufe for
Health and Care Excellence

are expected to take this guideline fully into account, alongside the individual needs,

preferences and values of their pati:nls or the peup\e using their service. It is not mandatory to apply the recommendations, and the guideline does not override

the respansibility to make decisions appropriate to the drcumstances of the individual. in consultation with them and their families and carers or guardian.

better lives, together

W: www.bdct.nhs.uk
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